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1. VERIFICATION OF COMPLIANCE
-. APPLICANT : HOSEOTELNET CO., LTD.
-. ADDRESS : 680-3 Deungchon-3dong, Kangseo-guuS&orea
-. CONTACT PERSON : Mr. Jae-Youn, Shin / Princifalgineer
-. TELEPHONE NO : +82-2-2659-7345
-.FCCID : R2SST3
-. MODEL NO/NAME : ST3
-. SERIAL NUMBER - N/A
-. DATE : March 30, 2012
DEVICE TYPE DXT — Part 15 Low Power Transceiver, Rexified
E.U.T. DESCRIPTION PAGER - Intentional Radiator
THIS REPORT CONCERNS Original Grant
MEASUREMENT PROCEDURES ANSI C63.4: 2009
TYPE OF EQUIPMENT TESTED Pre-Production
KIND OF EQUIPMENT Certification

AUTHORIZATION REQUESTED
EQUIPMENT WILL BE OPERATED
UNDER FCC RULES PART(S)
MODIFICATIONS ON THE EQUIPMENT
TO ACHIEVE COMPLIANCE

FINAL TEST WAS CONDUCTED ON 10 m, semi anechoic icteer

FCC PART 15 SUBPART C, Section 15.231

None

-. The above equipment was tested by ONETECH Gorgompliance with the requirement set forth ia #CC Rules and
Regulations. This said equipment in the configoratdescribed in this report, shows the maximum siomslevels

emanating from equipment are within the compliamopiirements.
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2. TEST SUMMARY
2.1 Test items and results
SECTION TEST ITEMS RESULTS

15.231 (c) 20dB Bandwidth Met the Limit / PASS

15.231 (e) Transmitter Time and Silent Period Metltimit / PASS

15.231 (e) Field strength of the spurious emissions Met the Limit / PASS

15.209 Radiated emission limits; general requirdmen Met the Limit / PASS

15.207 Conducted Limits N/A (See Note)

15.203 Antenna Requirement Met the RequirementSHA

Note: This test is not performed because the EWWpérated by DC battery.

2.2 Additions, deviations, exclusions from standasl

No additions, deviations or exclusions have beedenieom standard.

2.3 Related Submittal(s) / Grant(s)

Original submittal only

2.4 Purpose of the test
To determine whether the equipment under testlfutfie requirements of the regulation stated otisa 2.1.

2.5 Test Methodology
Radiated testing was performed according to theqaores in ANSI C63.4: 2009 at a distance of 3emfEUT to the

antenna.

2.6 Test Facility

The measurement facilities are located on at 3Q1aéssangnyeong-ri, Chowol-eup, Gwangju-si, Gygbdg, 464-862,
Korea. The Onetech Corp. has been accredited asnfoitity Assessment Body (CAB) with designationminer
KR0013.
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3. GENERAL INFORMATION

3.1 Product Description

The HOSEOTELNET CO., LTD., Model ST3 (referred ®the EUT in this report) is a PAGER with transeritiunction.

The product specification described herein wasinétafrom product data sheet or user's manual.

CHASSIS TYPE

Non-Metal

MODULATION

FSK

TRANSMITTING FREQUENCY

464.60 MHz ~ 464.75 MHz

LIST OF EACH OSC. OR
CRY. FREQ.(FREQ.>=1 MHz)

14.745 6 MHz

ANTENNA TYPE

Fixed Helical Antenna

RATED SUPPLY VOLTAGE

DC 1.5V form a battery

NUMBER OF PCB LAYERS

4 Layers

3.2 Alternative type(s)/model(s); also covered bwis test report

-. None
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4. SYSTEM TEST CONFIGURATION

4.1 Justification

This device was configured for testing in a typiwaly as a normal customer is supposed to be usethdxhe test, the

following components were installed inside of tHeTE

DEVICE TYPE MANUFACTURER MODEL/PART NUMBER FCCID

Main Board N/A ST3_ V03 N/A

4.2 Peripheral equipment

Defined as equipment needed for correct operatidineoEUT, but not considered as tested: None

4.3 Mode of operation during the test
-. The EUT was operated with RF transmitting modietinuously during the test and receiving modeswested also.

The operating frequency range is less than 1 Mbimisidle frequency was selected for the compliaasgng.

4.4 Equipment Modifications

-. None

4.5 Configuration of Test System
Line Conducted Test: It is not need to test this requirement, becausd=thWT shall be operated by DC battery.

Radiated Emission Test Preliminary radiated emissions test were conaliagng the procedure in ANSI C63.4:
2009 8.3.1.1 and 13.4.1 to determine the worse atipgr conditions. The radiated
emissions measurements were performed on the Bnimasechoic chamber.

The turntable was rotated through 360 degreestlemdEUT was tested by positioned
three orthogonal planes to obtain the highest rgadin the field strength meter. Once
maximum reading was determined, the search anteasaraised and lowered in both

vertical and horizontal polarization.

4.6 Antenna Requirement
For intentional device, according to §15.203, arritional radiator shall be designed to ensureribaintenna other than

that furnished by the responsible party shall lelwsith the device.

Antenna Construction:

The transmitter antenna of the EUT is a fixed la¢léitenna in the EUT, so there is no considerafiogplacement by the user.
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5. PRELIMINARY TEST

5.1 AC Power line Conducted Emissions Tests

During Preliminary Tests, the following operatingae was investigated

Operation Mode The Worse operating condition (Pleas check one only)

It is not need to test this requirement, becausd=tWT shall be operated by DC battery.

5.2 Radiated Emissions Tests

During Preliminary Tests, the following operatingaes were investigated

Operation Mode The Worse operating condition (Pleas check one only)
RF transmitting modes X
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6. 20 dB BANDWIDTH

6.1 Operating environment
Temperature : 27 °C

Relative humidity : 47 % R.H.

6.2 Test set-up
The output signal of EUT was received by the spectanalyzer. The resolution bandwidth is set tokH2, and peak
detection was used. The 20 dB bandwidth is defamedhe total spectrum over which the power is highan the peak

power minus 20 dB.

EUT W Spectrum analyzer

6.3 Test equipment used
Model Number  Manufacturer Description Serial Numbe Last Cal. (Interval)

H- FSV30 R/S Spectrum Analyzer 101372 Aug. 29, 2aM)

6.4 Test data for Bandwidth

-. Test Date : March 20, 2012
-. Limits apply to : FCC CFR 47, PART 15, SUBPARTSECTION 15.231 (c)
Operating Freq. (MHz) 20 dB Bandwidth (kHz) LimkiHz) Result
464.70 36.180 1161.75 PASS

Remark: The bandwidth of the emission shall be memthan 0.25% of the center frequency.
See next page for 20 dB Bandwidth test data

Tested by: Chang-Uk, Jun / Engineer
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7. TRANSMITTER TIME AND SILENT PERIOD

7.1 Operating environment
Temperature : 27 °C
Relative humidity : 47 % R.H.

7.2 Test set-up
The output signal of EUT was received by the spectanalyzer. Set the center frequency to 464.70 Nhdn set the

spectrum analyzer to Zero Span for the releaseréaging.

EUT W Spectrum analyzer

7.3 Test equipment used
Model Number  Manufacturer Description Serial Numbe Last Cal. (Interval)
H- FSV30 R/S Spectrum Analyzer 101372 Aug. 29, 20M)

All test equipment used is calibrated on a regbiéesis.

7.4 Test data
-. Test Date : March 20, 2012

Transmission time =26.2ms<1s

Note. The transmission time of 26.2 ms is the safmen the EUT transmits within the range of thedraitter as well as

out of the range of the transmitter.
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Spectrum & | I:%:t |
Ref Level 107.00 depY & RBW 100 kHz
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Silent Time = 120.130s>10s

Note. The EUT will automatically transmit only eyet minutes in both modes; i) when the EUT is ledabut of the range
of the transmitter ii) within the range of the tsamitter.
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8. SPURIOUS RADIATED EMISSION

8.1 Operating environment
27 °C
47 % R.H.

Temperature

Relative humidity

8.2 Test set-up for conducted measurement

The output signal of EUT was received by the spctanalyzer. The resolution and video bandwidtieisto 100 kHz,

and peak detection was used.

EUT

e/

8.3 Test equipment used

Spectrum analyzer

Model Number  Manufacturer Description Serial Numbe Last Cal. (Interval)
H- ESCI R/S EMI Test Receiver 101013 Oct. 23, 2(11v)
m- ESU R/S EMI Test Receiver 100261 Sep. 27, 2011 (1
H- 310N Sonoma InstrumentAmplifier 312544 Oct. 12, 2011(1Y)
H- 310N Sonoma InstrumentAmplifier 312545 Oct. 12, 2011(1Y)
H- VULB9163 Schwarzbeck TRILOG Broadband Antenna 63420 Mar. 23, 2011(1Y)
m- VULB9163 Schwarzbeck TRILOG Broadband Antenna 63422 Mar. 23, 2011(1Y)
H- CO02000 Innco System Controller 619/27030611/L AN/
H- DT3000 Innco System Turn Table 930611 N/A
H - MA4000-EP Innco System Antenna Master 3320611 A N/
H - MA4000-EP Innco System Antenna Master 3350611 A N/

m- BBHA9120D
W- HFH2-72
m- SCU18

Schwarzbeck Horn Antenna
Rohde & Schwarz

Rohde & Schwarz

Loop Antenna

Signal Conditioning Unit

BBHA9120D295Aug. 23, 2011(2Y)
889 286/ 2 Nov. 08, 2010(2Y)
10041 Dec. 15, 2011(1Y)

All test equipment used is calibrated on a regbéesis.
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8.4 Test data for Fundamental and Harmonic Frequeng

-. Test Date : March 20, 2012
-. Resolution bandwidth  : 120 kHz / 1 MHz
-. Video bandwidth : 300 kHz / 1 MHz
-. Frequency range :1GHz ~5GHz
-. Measurement distance :3 m
-. Result : PASSED
Frequency | Reading | Detector| Ant. Pol. | Ant. Cable | Amp Total Limits Margin
(MHz) (dBuV) Mode (H/V) Factor | Loss | Gain |(dBuV/m) [(dBuVv/m)| (dB)
65.47 Peak H 53.47 93.82 -40.35
64.26 | Average H 52.26 73.82 -21.56
464.70 16.70 | 4.20 | 32.90
65.75 Peak \Y 53.75 93.82 -40.07
63.92 | Average V 51.92 73.82 -21.90
50.72 Peak H 46.72 73.82 -27.10
50.43 | Average H 46.43 53.82 -7.39
929.40 22.20 6.20 | 32.40
50.17 Peak )Y 46.17 73.82 -27.65
49.72 | Average V 45,72 53.82 -8.10
41.36 Peak H 25.16 73.82 -48.66
40.95 | Average H 24.75 53.82 -29.07
1394.10 26.00 | 5.10 | 47.30
41.87 Peak V 25.67 73.82 -48.15
40.36 | Average V 24.16 53.82 -29.66

Tabulated test data for Restricted Band

Remark: “H”: Horizontal, “V”: Vertical

Tested by: Chang-Uk, Jun / Engineer
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8.5 Test data for other frequency
: March 20, 2012

. Test Date

. Resolution bandwidth

. Frequency range

: 120 kHz

: 30 MHz ~ 5 000 MHz

-. Measurement distance :3m
Frequency Reading Ant. Pol. |Ant. Factor Cable Emission Limits Margin
(MHz) (dBuv) (H/V) (dB/m) Loss Level(dBuV/m)| (dBuV/m) (dB)
53.18 40.26 H 12.70 1.00 28.56 40.00 -11.44
241.36 40.69 V 11.00 2.70 32.39 43.52 -11.11
395.18 45.83 H 16.20 4.00 33.63 46.02 -12.39
484.24 48.26 V 17.30 4.30 35.26 46.02 -10.7&
553.78 50.74 V 21.90 6.10 34.94 46.02 -11.041
892.85 52.36 H 22.40 6.30 36.26 46.02 -9.76
It was not observed any emission from the EUT up 680 MHz.

Tabulated test data for Radiated ElectromagneéltFi
Remark: “H"”: Horizontal, “V": Vertical

It should not be reproduced except in full, withthe written approval of ONETECH.
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8.6 Test Data for Below 30 MHz
: March 20, 2012

-. Test Date

-. Resolution bandwidth

: 200 Hz (from 9 kHz to®NIHz), 9 kHz (from 0.15 MHz to 30 MHz)

-. Frequency range : 9 kHz ~ 30 MHz
-. Measurement distance :3m
Frequency| Reading| Ant. Pol. Ant. Angle |Ant. Factor| Cable Emission Limits Margin
(MHz) (dBnV) | (H/V) |Height(m)| (°) (dB/m) Loss | Level(dBuV/m) |(dBuVv/m)| (dB)
It was not observed any emissions from the EUT.
////

Tested by: Chang-Uk, Jun / Engineer
It should not be reproduced except in full, withthe written approval of ONETECH. EMC-003 (Rev.2)
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8.7 Test data for receiving mode
: March 20, 2012

. Test Date

. Resolution bandwidth

. Frequency range

: 120 kHz

: 30 MHz ~ 1 000 MHz

-. Measurement distance :3m
Frequency Reading Ant. Pol. |Ant. Factor Cable Emission Limits Margin
(MHz) (dBuv) (H/V) (dB/m) Loss Level(dBuV/m)| (dBuV/m) (dB)
38.64 33.25 H 13.10 1.10 21.25 40.00 -18.75|
84.26 34.21 H 8.30 1.80 27.71 43.52 -15.81
112.58 38.42 H 10.60 2.10 29.92 46.07 -16.10
232.84 39.75 H 11.70 3.20 31.25 46.07 -14.77
421.69 45.82 V 16.10 4.40 34.12 46.02 -11.90
667.48 54.22 H 19.30 5.50 40.42 53.97 -13.55
It was not observed any emission from the EUT up 680 MHz.

Tabulated test data for Radiated ElectromagneéltFi
Remark: “H"”: Horizontal, “V": Vertical

It should not be reproduced except in full, withthe written approval of ONETECH.
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